IAO SRV DNTAOS RV DIRYZ/ S=2E3> (P71

TIOR3 AT RISAETEUSHBZTAOSD I AT\ AT RRWDN -3V iSiaiF L TS | (O, AT 1,/ \w7U—, 7 B2 (ERI7E0)
ZEN—YEDUOZRETFSBVEE, ERILECBEENTHD. RWDRBSTREORITMNEITAAIEETY , TAOSRDWv—(d, Y BOPHYRY—AETO> M)V
HIBOELOEMAZRILEU. SYRE—F—(& RIAT-JUISa 2/ RIS, #re&at0I0> MITA M= (950 g FTOVIA MREIDENHER
F9) & IOV =YY= N—(ERUTNEDRT T )RR SS(CE_ LS B EUR, 1FICAT 7Y D O& /N —YOBLEE0. ImmEEI TatEEN., HECEEA%E
BRTENHE, INICEDBENREEREEITZRIRBUEUL. S3FTORK, ZLDT—IINF—ARSAN-DT1— RN\ FEEUESBIZAMRFYRTT,
RUTNEATHRZYR—NI 2, S/ OEIRERRE |

FAEUSERYNYIDH T, SETCAESZUTVEN B FERBER NI NEITHEIEETT,
From entry level to professional driver able to use our high end TAO5-RWD full
option chassis.

We designed Y shape Front suspension arm for 80 degree steering angle.
Eagle Racing Gyro is included. GYRO makes very stable drift run, carry out the
spinning and easy to setup for 1/10 RWD chassis.

Standard 2 Channel R/C Unit plus electronic speed controller is
suggested for this model. (combination of small size receiver,
electronic speed controller and standard size servo is recommended)

ARAEZCSRRIAS, T2(CTIBAFIEV L TITERIZEV,
Fle. BRECSUTRSOYIRIOERZSEIDELET .

(#3318 LOCTITE 242x>0v7%| NET.0,5ml ¥ 350)
Screw Lock is need in this chassis. Please lock the screw
before running.

K AREGRAZEDERIFA A —TT,
THA D FERLEESNDHENTSNET,
The specification will be change without any forwarder
information.

AEG(ETST74 M EERULRRITBO TV, TYSOEDCEENIIND LSS NDOLIITRH>TUEIBENTEVET,
EEMNZRARICBHCTDICU T OFNEZITOTIZEL,
This Item is mostly made by graphite. when hit the edge of the graphite it will be like a jagger. to avoid this please read the follows.

AR CEEROVEZE AT O THDEFINED—EBONCIBHIC S-S DIYIE Y RR-N—ZhITGrrCBERESR 2 &0, TnNRWVESIC

#10008 U L0Y> RR—)(-TZIDFET, SEDIRISOELTVEET, IEEFI TEDZTE TLDERDET
Plane the edge by No.1000 sand th t it by Quick Glue. We reccomend to use #1183
ane € edge by NoO sand paper then cement | Y QUIC ue #1183 X—/f—a{w’]’]}b—(S-lOsec) ¥490




IFAZEY Parts

%1@

GRT X >3v—>
GRT Main Chassis

#TA05-RWDP02) 1pcs.

GRT J0>h~ayy99—
GRT Front Shock Tower
(#TAO5-RWDP11) 1pcs.

GRT U72ay7497—
GRT Rear Shock Tower
(#TAO5-RWDP12) 1pcs.

GRT Jty7U—TL—h
GRT Battery Plate
(#TAO05-RWDP13L) 1set.

NN=tyh
Bumper Set
#TA05-RWDP01-LBL,GO) 1set.

GRT U779)(-Fy+
GRT Rea Upper Deck
(#TA05-RWDP04-LBL,GO) 1pcs.

E-5-YI>h
Motor Mount
(#TA05-RWDP07-LBL,GO) 1pcs.

AL ZF7U2995>0
AL Stearing Crank
#TA05-RWDPO6-LBL,GO) 1set.

r7

AN=FTHRIA— & PHTH—
Spar Gear Holder & Adapter
#R31-30-LBL,GO+#TAOS-RWDP10-LBL,GO) 1pcs.

J0>hO7YR7 -4
Front Lower Sus Arm
#R31-RWDP2-LBL,GO) 1pair.

U7O7YR7 -4
Rear Lower Arm
(#R31-06-LBL,GO) 1pair.

0> RPYIN=T~1
Front Upper Arm
#TA05-RWDP16-LBL,GO) 1 pair.

J0Y K79I\=F =Lk F—
Front Upper Arm Holder
#TA05-RWDP16-LBL,GO) 1pcs.

Jo>bryI\-TvF
Front Upper Deck
(#TA05-RWDP03-LBL,GO) 1pcs.

70> R79K=FyFRI
Front Upper Deck Post
#TA05-RWDP17-LBL,GO) 4pcs.

WERIENA ) (—
Steering Stoper
#TA05-RWDP19-LBL,GO) 1 pair.

Vg

)

#3860V3P1-V2)  1set.

(#R31-26-LBL,GO)

4pcs.

#R31-35-LBL,GO) 1set.

#R31-16FMP28,GY) 1pcs.

#TA05-RWDP18-LBL,GO) 1set.

#TAO5-RWDPO5-LBL,GO) 1set.

P SZEDEE M AL O7HAXI UZIOLINYR UPPYIN=TF—=LII N PIN=T=LU2r— 20> b yIIL U7\ [N =ECET e
Front Shock Tower Mount | [AL Lower Sus Mount Rear Bulk Head Rear Upper Arm Mount Upper Arm Linkage Front Knuckle Rear Hub Toe angle adjustment parts
#TA05-RWDP14-LBL,GO) 1pcs. ) ((#TA-SM02-1XA+#TA-SM01-1A) 2set. ) |(#3553,GO) 1set. #3553,G0) 1set. ) ((#TA05-RWDP08-LBL,GO) 1pair. ) ((#TA05-RWDP20-LBL,GO) 1pair. ) ((#R31-05-LBL,GO) 1pair. #R31-05V2B) 1set.
XATUYY 3 TR e <<
SARTIL= o = <> T
ZUE*/ . H@ =0 l’ﬁ""p(
e .
S=Y=42)(~ ayityh AFRZ U7 7471-H9- UPATAT4F— ey SOMN OIRIVNT>af—
Seesaw Damper Shock Set Body Post Rear Diffuser Rear Stiffener Servo Mount Long belt tensioner

#TA05-RWDP15-LBL,GO) 1pcs.

e

@
@

AANTFHTH~ 7.5mm
Wheel Adapter

o>JnILk
Long Belt

18T 7-U—
18T Pulley

UPIRPIZIL 32T
Rear Solid Axle 32T

R=WARFUZIHRIA
Ball Bearing Holder

2N=F7 T=U=¥Th
Spar Gear Pulley Shaft

JZ VAN
Center Post

v2H-722302v Tk
Center Tension Shaft

2Set) ((#3860P17-489)  1pcs. ) \(#3860P18-18T,GO) 2pcs. ) |(#3480,60+#3860P18-32T,60) 1pcs. | ((#R31-11P1) 1pair. ) (¥TAGSRWOPIO-LBLGO)  1pcs. | \(#TAOS-RWDPO7-LBL,GO) 1pcs. J |(#TAO5-RWDPO7-LBL,GO) 1pcs.
N 11
>v40 RA=ITIRI AZ)-HILSvI~ TTFRAN ZIN—F7 (64P 124T) A=Ay b
Jyro Wheel Axle Universal Shaft Antenna Post Spar Gear (64P 124T) Wheel & Tire
#3944) ipcs. ) \(#3711V3P22-WS) 2pcs.) ((#R31-15-L51) 2pcs. 1pcs.) (#446-124T) ipcs. 4set,
% o
M= FYh M3 Fuh 4mm E U>J 5mm E U274 M3x6 MEX M3x8 MER M3x10 MEX M3x14 MEX
Wheel Nut M3 Nut 4mm E Ring 5mm E Ring M3x6 Flat Head Screw M3x8 Flat Head Screw M3x10 Flat Head Screw M3x14 Flat Head Screw
#3924-1LBL,GO) 4pcs. 8pcs. 2pcs. 1pcs.) ((#SFS-306) 24pcs. ) \(#SFS-308) 20pcs. ) ((#SFS-310) 9pcs. ) ((#SFS-314) 4pcs.
M3x6 FREZ M3x8 FRER M3x12 FAREZ M3x14 FREZ M3x16 FREZ M3x20 FRER M3x20 FRER A= IVRZIJ1-S
M3x6 Button Screw M3x8 Button Screw M3x12 Button Screw M3x14 Button Screw M3x16 Button Screw M3x20 Button Screw M3x20 Button Screw Ball End Screw S
#SBS-306) 4pcs. ) |(#SBS-308) 12pcs. ) \(#SBS-312) 2pcs. ) ((#SBS-314) 2pcs. ) ((#SBS-316) 2pcs. 2pcs. 2pcs, 2pcs.,
R=IVIYRFYyRRIY1~ R=IIZRZY1~ 1510 ”7YU>Y 1050 R7ULY 1040 R7ULY 850 "FYU>Y M3x5 {ERS M3x10 1E%>
Ball End Nut Screw Ball End Screw 1510 Bearing 1050Bearing 1040Bearing 850Bearing M3x5 Set Screw M3x10 Set Screw
pcs. pcs. 418 418 418 4 1@l 2pcs. 6pcs.

M3x16 1€
M3x16 Set Screw

2pcs.




d AR HREREAE TNORIAEZHERL TSV,
FHHILTITiE How To Assemble S e metructions berore aseemity. -

1: \vFU—kI 5 —DHFEIZ /Assembly Of Battery Holder 23— M ZN\y5)—F(#347%95.8 X 24.7mm)
u For Short Size Battery (47x95.8x24.7mm)

29— RYA2#)137.4x46.9x22.8mmé
23— "I/ XH947 x95.8 X 24.7mmD2i&E
FERMIBULTED. /T —DARESSLIETE
ERHEIZM-ILTETENHEET.

Available 2 kinds of battery holder in
the kits.

Can be control the weight balance by
using different size of the battery.
Standard Battery
Size=137.4x46.9x22.8mm or Short
Battery Size=47x95.8X24.7mm

MZFEIDT 5T74 NI — M OBUFIFTVBERDA., FRVED
DEEDNTET. UPRIOO-IEZIBPITENTEET,
Disassemble the M Shape Graphite from red hole
is able to adjust the roll.

M3x10 MEX

M3x6 MEX

M3x14 MEX

M3x10 MEX

259249 — R84 Z)\w5U—-H
(#9137.4x46.9x22.8mm)
For Standard Size Battery
(137.4x46.9x22.8mm)

2: ¥R by/){—0iHI 3: 70> hO7HR7 - LDFEZ
/Assembly Of Steeling Stopper /Assembly Of Front Lower Arm

WRAZ NN —DF( V) EFEETZET. AT 7SI INARFAEET N TR

F9 . AN —DORTEPDC(EH TR OYIFIZBELKTZE,

The steering angle can be adjust by steering stopper. The steering

stopper screw must be use LOCTITE.

(la | s

M3x16 {EXS M3x10 1ERS 5.5x3x2 AR—H—
A=IVIZRFyb
6X3x6 RA N

YRE> 79T~

‘% S | 6x3x6 KR
N &

/ &\ _ =TIV RFwb
//,/@ ¥ ~ M3x16 1ER
&S o
NN e

BRESTHTH—

M3x8 MEX .
5.5%3x2 AR—H— M3x8 MER




/Assembly Of Steering Wiper

5: 277U>9 041 )\ - D3z

9

7Y

\ N Y
N N
2 ﬂ - 5
B BNEY) =~ J \ N . =]
=2 ( ~ < A \ IFANRN \ ©
S AW 20T g B 0) NN // ¢
< 5 m\ Y NI % \ \ ) \ \
‘_M o ). Y § a‘ \.s @s oMJ & M \/ ‘J,, )) A . ) N~ \ =
P Ln & A s | q ) 7 / /
A o) s / vy " / ( \ \ \
W_ ¢ Y)m—g)" < ? nw \ \ <
= = &S ( = ! \
! \ o
*® ,, 1

@ /Q%.»// //,_
J 5o

/

M3x8 MEX

' 5mmE >4

850 R=IATU>Y

M3x8 FAEX

A=NIVRFYPRIYI—
A=INIPRFYIRIYI—

M3x12 MEX
M3x8 MEX

/Assembly Of Rear Lower Arm

4: V707 Y A7 - LD

N—)VIRFwh

M3x6 MEX

M3x10 1EXS
5.5x3x2 AR—H—

M N PAGEZND): 1 ik (o)

/Mounting Motor Mount To Chassis

Rt~

A

5.5x3x2

/Assembly Of Motor Mount

M3x6 MEX

6: E-5—-YD> bDFHEIL

7: E-5-%Y




&)

9\
e

)

A
e N MR .

\

M3x16 FRER
<22
(S

A=IVIVRFYPRIYI—

1510 R=IAFYZY

5.5x3x7 KRR

M3x20 FREZ

.«W/w
N 5 QO D)
= 3 B o O A \
P | A = * \ - ) \ O,V-mu»v /
& , 9% 5 &éu \0 @
(/¢ g =2 D Y A N/
N 2 A V. K N N = S\ ) e A ‘ _ e i ¢
0 N I N\ R S //«m Iy, - SEr ANo) D))
ke 12 % s T
e AT SN IO | PN 7 W W, L)% 7
i ) O - N

TN

’ M/ Y Y
/'@ ,\W 2 / %.\‘o\ )
@ 4 < W</ a4

% Q’)(

5x3x8 I3 IRAN

M3x8 MEZ
M3x6 MEX

N
%

~
¥ I 3 = I
> 4 2
5 g @ g 32
S © [N R
m x X (0] ES P
= ™ [a2)] ()] o A
2 < = = x @ H
Ry s] =
= £ = be) A
S N 2 = p =
g = < % 55 z
X N | 2 X ) m..m
= XA w9 e | ©
c L D ¥ o mn j
S AR g 9 o By
TN (A ol 3 A_._—” | W«
ol [0 B N 23
© I3 19 22
> KK - > m<S
: 22 s
£ A £ 0
Q L Q N @
j 8¢
< mA
~ ~ 3
& -

8: 70> My IV D#EL




A=INIPRRIY1—

M3x8 FAREX

1510 R=IATY

J e

a g o 0 o
e o Lol

£ 8 2 == 5=

- c

T & & @ead|e Ghan|e

z N un = A A

AN 3 I—=x7 ==

_ﬂ_ o o ]

2 B

R R

0 mt.me |

o M- 0 ]

X T 5 ]

WpRbh o z

\/im%#n_pd N

UOSH v o H ,

Xm0 2 = R

ROLES D ¥

S<LXEY oS S <

LN €Y n

T8 Lo% %

N0 e 2

RESHES ;

NN ok

>

/Assembly Of Rear Bulkhead

11: UZIILIAY RDFEL

M3x8 FARER

A=IIYRFYIRIYI—

—M#AZ
/Assembly Of Rear Shock Tower

12: U733vH49

R=IVIVRFYbRIYI—

/Assembly Of Upper Deck & Belt Tensioner

PYN—=7vFET oS3+ — DI

13

M3x14 MEX

M3x10 MEX

M3x14 MEX

T M3x8 MR

M3x6 MEX




M3x8 MEX

M3x8 MEX

5.5x3x7 KRR

M3x8 MER
M3x8 FREX

M3x10 MEX

M3x8 MEX

A\SER=Y
\M\\‘ <)

M3x16 MEX

)
uv@ﬂ ) )

N & S

:
b HM
Y
v
{
H
)
S
-

=
2

/Assembly Of Front Bumper

NN —FRREBDTA— AZERDBRCZET, Bl

/Assembly Of Rear Diffuser
FRIENEEFT .

The weight can be put on the center part of

bummer plate.

14: UP54J1—-Y—-0D#L
15: JOY M\ )X—D#E3Z




16: 91V DERE
/Install Tire To Chassis

17 S HESE(CUT, PYN—TYFEENC v/ DzmmET— S CEELEY .
/ﬁz:ﬂﬁ?;gyro Mounting Gyro on the back side of upper deck. See figure and check the direction of Gyro.

2.0 Y |
g\ % N\
Y/ A&
g ad
‘m
SR

|\‘ /ﬁu}

S

JvAODHEURL

K

BEMAITS— B

2EBLED(ND—-&ATtYh)

YRPYITERARAT
- —

YR PYTTSrARAT S

J¢D—&A Tty LED ‘ ‘
El858h RO&SICRHEME S —ROBIIERELET , 75\ DY —RHBESEFEUELET,
Qﬂ\ O O
= NV = [ ) O
Y-y
PG-03DHEEER+DEN T Tesd, AIBNEBOUSA — SEHMEVLSCUDDIARL TRV, SrADEN SRR T VSFRICEE T BLERTT,
Yy MNPy L AR

TR BRI B SCHESBELRRL, Sr /00BN ELLCEERRLET, )

© Btk PG-035v10, H—ReiBmLEd , AR EROHRABES 2L TR,

@ EEMOBREANHSBEMAICEREANET. ST/ DRBENASE2BLEDRSIILES. o

@ FLVEFEDEOIEE. O TR ELEDDRERDESSN IR UES . ARSI —RADESH-1- MR TN EERLET,
INEBRAF ARG =Ty Ny T NN~ AN (CBIL 2L EDDAEARNES 6T 3 B I TEELES . CHUCEDSvA TN SERERAE TlE= 1~ NoIUAT
BOEENT—RCESNBLRDET. ‘ - ) \ -

@ SrAD0E ST OBHON- TRl LEDBI AR S B4 52 EBLEDDARNEN ST U —RBBHELET . B —ROBIEREOBAESr(0%180EIELET.

® TyrPYTNT=BELL1- NIUGAEN COBIRERSF S ORBOWE, J—REBIEEEA, ) )

® LUE Ty NPy TOREFR T TF . CORBBEBEBEMOMIEZICLD, BRONBICALDELSIBANTEVETDT, CEDIHEEBIRTIR,




Sade(u[0): 11515

SO FEUZVEICHDEET, RITM— (ANJDTFI-DF5-) (L@ﬁﬁ?éiﬁA(I BRDES(C v O ZHECL
FI, UN-ZAZYFREVDT, S—ANEEIFSNBIHEEF EFECHESHUFT

RCAADIREN DV R VMBFRICZR> DA BT — T CLoNEELEY . %IHD‘LGIE@JE‘U&HYEH&IDLM\?X'R 28]
T —JZE>TUIZEV, Fen BNB2DONY—(CTIERATERLICLTHEET

¥4 DR
B4y () [FTHEEICE50%CGRESN TVET ., REITGL T > 0MEEBET ST, EERICHU THEEOEALEBETEET,
O FASHRENT—ZA(ICEI EBEN A0, (8IS ERE N E0ET .
RUZ Fh— D# LB OIS A 20-30EEU ChEET, HiRa(d7(-20-30EEL THEET.
@ ENF—IERNIES T S F I RIS B A RN RS 250 CIRES & CALBLET.

R

@ SrAOEEEERTI O TRMRVCEERL TR,

@ Sy ADZIEH I DB IREI OV IRVMGPRZEA TS,

% ZEHMOEFEEZ ANDBE (I TEEMORBCLUTIZEV, YIRS HECRDET,
®

ALK ACIVBEDDBIRNESCL TS, EBRICEHTRL TS,
Sy OCES BABERNESBVLIICLTIZE L,

\l/

AT733Y - ART K-

TAO05-RWDPO1 SP J\>)\—tzyh: #TAOS5-RWDFA #R31-05V2B ~—=Jw>1:SP RI\JH 0,1,2EHZE

SP Bumper(1Set): #TA05-RWD ¥2,380 Toe Bush For AL Rear Hub ¥ 280
TAO05-RWDP02 GRT XA>2v—2:#TA05-RWDH #3944 SP EIVSv(O

GRT Main Chassis: #TA05-RWD ¥3,980 SP PIEZO GYRO ¥ 3,980
TAO05-RWDPO03 GRT JO0>h7yI\—Fv+: #TA05-RWDH #3860P17-480 NJL~-0>4160T(3M-480): #3860

GRT Front Upper Deck: #TA05-RWD ¥880 Belt-Long 160T(3M-480): #3860 ¥ 500
TA05-RWDP04 GRT U77y){—Fv+: #TA05-RWDH #3860P17-483 ANJVR-025161T(3M-483): #3860

GRT Rear Upper Deck: #TA05-RWD ¥2,480 Belt-Long 161T(3M-483): #3860 ¥500
TAO05-RWDPO5 SP §—R¥U> ~: #TA05-RWDH #3860P17-486 NJVR-027J162T(3M-486): #3860

SP Servo Mount(2):#TA05-RWD ¥680 Belt-Long 162T(3M-486): #3860 ¥ 500
TA05-RWDP06 SP 257U 959 #TAO5-RWDFA #3860P17-492 NJLR-0>7164T(3M-492): #3860

SP Steering Crank: #TA05-RWD ¥2,180 Belt-Long 164T(3M-492):#3860 ¥500
TAO05-RWDPOQ7 AL E-4—Y7U>b:#TA05-RWDMA #3860P17-495 AJV-0>4165T(3M-495): #3860

AL Motor Mount:#TAO05-RWD ¥2,480 Belt-Long 165T(3M-495): #3860 ¥500
TAO05-RWDPO8 SP U —tzyb: #TAOS5-RWDHA #3860P17-498 ANJVR-027J166T(3M-498): #3860

SP Linkage Set: #TA05-RWD ¥880 Belt-Long 166T(3M-498): #3860 ¥500
TAO05-RWDP09 EZ2ZR—H—tzyh: #TAO5-RWDA #3860P13 AL 18Tt>49—7—-U—(1): #3860

Screw & Spacer Set: #TA05-RWD ¥980 AL 18T Center Pulley(1): #3860 ¥980
TAO05-RWDP10 SP 779 7H—-&v I Mzyb: #TA05-RWDH #3860P18-16T ARO>Y 225 —-F—1)—16T: #3860

Gear Adaptor & Shaft Set: #TA05-RWD ¥2,180 Strong- Center Pulley 16T: #3860 ¥980
TAO5-RWDP11 GRT J0O>b23v9490—: #TA05-RWDF #3860P18-17T 2h0Y 225 -T—1)—-17T: #3860

GRT F Shock Towe#:TA05-RWD ¥980 Strong-Center Pulley 17T: #3860 ¥980
TAO5-RWDP12 GRT U723y9%9—:#TA05-RWDF #3860P18-18T  ZhO>Y-t>4—F—1)—18T: #3860/

GRT R Shock Tower: #TA05-RWD ¥980 Strong- Center Pulley 18T:#3860 ¥980
TA05-RWDP13L  GRT /\w5U—JL—htzyNO>4): #TA05-RWDH #3860P18-19T ARO>Y >4 -T—-1)—19T: #3860/

GRT Short Battry Plate: #TA0O5-RWD ¥1,580 Strong- Center Pulley 19T: #3860 ¥980
TAO5-RWDP13S  GRT NwF—JL—hzyh(Z3—K): #TA05-RWDH #3860P18-20T MO - 2>45—-T—1)—-20T: #3860F

GRT Long Battry Plate: #TA05-RWD ¥1,580 Strong-Center Pulley 20T: #3860 ¥980
TAO05-RWDP14 AL JO>bh2aysA7—-XI> K #TA05-RWDA #3860P18-21T A0 -4 —-F—1)—-21T: #3860

GRT F Shock Tower Mount:: #TA05-RWD ¥980 Strong- Center Pulley 21T: #3860 ¥980
TAO05-RWDP15 SP 7> 3t —tyh: #TAO5-RWDH #3860P18-22T ARO>Y 225 —-TF—1)—22T: #3860

SP Tensioner Set: #TA05-RWD ¥580 Strong- Center Pulley 22T: #3860 ¥980
TAO5-RWDP16 SP IO h7y)\—7—L:#TA05-RWDH #3860P18-23T 2809 - 2>9-T—1)—-23T: #3860

SP Front Uper Arm:#TA05-RWD ¥2,380 Strong-Center Pulley 23T: #3860 ¥980
TAO5-RWDP17 AL 70> ’7y){—=FwHRZ N: #TA05-RWDF #3860P18-24T 2805 - 2>9—T—1)—24T: #3860/

AL Front Uper Deck Pos:#TAO05-RWD ¥580 Strong- Center Pulley 24T: #3860 ¥980
TAO05-RWDP18 GRT U7A7174F—:#TA05-RWDF #TA-SM01-1B SP BAXUN,2158(1B)

GRT Rear Stiffiner: #TA05-RWD ¥580 SP Sus Mount,Alum(1B) ¥ 680
TAO05-RWDP19 SP #RAEAR by/U—: #TAO5-RWDFA #TA-SM01-1C SP YAXU> K, T158(1C)

SP Steering Stoper: #TA05-RWD ¥980 SP Sus Mount AIum(lC) ¥ 680
TAO05-RWDP20 AL J0O>~F97)L: #TA05-RWDH #TA-SM01-1D SP YAXU> N, T158(1D)

Alum.Front Knuckle: #TA05-RWD ¥1,880 SP Sus Mount,Alum(1D) ¥ 680
#3860V3P1 SP J0O>b2avys—Y—:3860V3 #TA-SMO1-1E SP BAXYU> N, Z158(1E)

SP Front Shock Seesaw:3860V3 ¥1,980 SP Sus Mount,Alum(1E) ¥ 680
#3860P17-489 AJVR-0>7163T(3M-489)1F £ #3860 #3711V3P22-J0  SP YFL RyIR—>T3( >k

Belt-Long 163T(3M-489): #3860 ¥500 SP TSD Dog Bone Shaft Joint ¥200
#3860P13 AL 18TtZ>%9—J—-U—(1):#3860 #3711V3P22-WS SP Y%L RAILSvIh

AL 18T Center Pulley(1): #3860 ¥980 SP TSD Wheel Shaft ¥780
#R31-RWDP2 SPJO>bO77—AR31-RWDHA (2pcs) #R31-15 SP X% TSDAZ/N-H)LS+¥Thk 48.5mm

AL Front Lower Arm For R31-RWD(2pcs) ¥1,780 SP TSD Universal Shaft 48.5mm ¥1,480
#R31-RWDP5 SP U7)\JR31-RWDFH(2pcs) #R31-15-44 SP Y%L TSDAZ/N\—H)LS+Tk 44mm

AL Rear Hub Carrier For R31-RWD(2pcs) ¥1,780 SP TSD Universal Shaft 44mm ¥1,480
#R31-RWDP7 A—>)\wJ)LR31-RWDFI(2pcs) #R31-15-46 SP Y%L TSDAZN-HILSvIk 46mm

Turnbuckle For R31-RWD(2pcs) ¥ 380 SP TSD Universal Shaft 46mm ¥1,480
#R31-RWDP8 R=ILI> RR—)LEZYMR31-RWDFA(2prs) #R31-16FMP28 SP U774J1—H—:R31%H

Plastic Ball End +Steel Ball For R31-RWD(2prs) ¥ 280 SP Rear Diffuser For R31 ¥780
#3553 SP 88 R/\)LUAYR: TAO5Ver2 B

SP R Bulkhead: TAOSVerZ Light Weight ¥2,580
#TA-SMO1-1A SP HAXI> N, T15%(1A): TA06, TAOSV 24t

SP Sus Mount,Alum(1A):TA06,TAO5V2 ¥680
#TA-SM02-1XA SP #/\L—-HRYT> I~,§15§%(1A-1XA)

SP Separate Sus Mount,Alum(1A-1XA) ¥780
#R31-15-L51 SP YFL TSDAZ/N-HIL.>¥Th 51mm

SP Counster Steer TSD Universal Shaft 51mm ¥1,480
#R31-16FMP28 SP U7 171—H—:R31%H

SP Rear Diffuser For R31 ¥780



BRI

SRR - 855t - PR ARE B AA -2 AV FICTAFENL BRI REEISINRBDET . H<KETH, A —JIVARGEHFHVUEX &, 1 —JIR—LR-SHSEEBAOREMRIENREBDET

%{iﬁ(iﬁ RIS HBA T TICRIEN HZIZB AT UERIBANS 3 7 AUACSEIVED BV RITNIRIRIE S B TOEEEF T, (RSB ABRONNZL S — MIWETY, At]
([ARBLTUEE W)

RO ERE - 1515, SPmOEAS(E. NEPERDRE PBEEDEEN NN L LB EFEERDELE, KITIERICETEULTECLDHPE, EFEDSa—N WHRBEE 2K KKICLD
PR, (FRFEDEFITY,

CORROFERICOVTA —IIUE CORBOERANMSELZIVNRZIBEDSIHEVEE A,

2TORBIHEINZHICTIHBATHDCREBRBEINLZEOTY, TNWZ., IER(CFENTZEEZSNTT . RmEiERUERI 2L 1I-Y—(HERNSETIETORECHUTOR
EETEESCLEAGRUIZCULICRDETD,, EDLSRIBECH. TORBOEM=ZBI 2 ESEZEaVERA.

HRRAEHA—JIERLL, KFRE. TOMBHEE FHOERAEZER TERVH, AREERLUTEUR. VWHEEH ATIBIREZNICESIEE, BRCHL—I0BESTIZaVFEA.
HRAESHA —IIRBEFERUIRIREELE I IENEZEBLEYS . HRICBRIZTORNTEVEURSEITRICTEIZTZE W,

HRERIAICTVWTOERSIAL7II-H—-ER
AN REDERAPI- RREDRRICIA - D2 5 X 2N OHIUBEN DD IBEE. R RINLBDET,
MY —EX(CDFFLTE, A= - H—EZNIA—TITOTVETDTHREVEDEEZ.
BRRREHCDEFFEL T BAHMREDRE (CE U IS 2 S B TIEE Y,
{RAHFEDH S (EEBAROL > — M (d, 1 I RRIHIEFRTOBABODHZBADZEINUNTNE(CRDET,
KEUNTREULTTFEW, (CNSHECWHRIEDITRINRDET, )
ABOAFAEEBAOT SR EEE I 2BENBOET, JT A,

T440-0842 EHEESiEHEER62-79
EHE‘ E Rﬂ"”ﬁ' SEOM, CERIE R EOEU SR AREINADEEA,

oA =) -B—EZNDI>45— : servicel1@eaglemodel.com



